



Total Quality. Assured.
TEST REPORT



中国认可
国际互认
检测
TESTING
CNAS L0220

Number: GZHT91095043

Applicant: SHANDONG INTCO MEDICAL PRODUCTS CO.,LTD
NO.9888, QIWANG ROAD, NAOSHAN INDUSTRY
PARK, QINGZHOU, SHANDONG, CHINA
Attn: GAO MIN

Date: Feb 25, 2022

Sample Description:

Three Hundred (300) pieces of submitted samples said to be Disposable Nitrile Examination Gloves.

Standard : EN 455-1:2020

Colors : Blue

Size Range : S, M, L, XL

Style No./Name : NGV/B/H/PEM100 13~18; NGV/B/H/PEM200 13~18; SNV/B/H/PE100 13~18;
SNV/B/H/PE200 13~18

Manufacturer : Shandong Intco Medical Products Co., Ltd

Date Received/Date Test Started: Feb 14, 2022

Date Final Information Confirmed/ --/Feb 25, 2022

Date Payment Received:

Test Result Please Refer To Attached Page(S).

Should you have any query on this report, you may contact at gzfootwear@intertek.com

Authorized By:
For Intertek Testing Services Shenzhen Ltd.
Guangzhou Branch

Guiliang Dong
Senior Lab Manager



MR / nicoleho

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
深圳天祥质量技术服务有限公司广州分公司
Room 02, 1-8/F. & Room 01, E101/E201/E301/E401/E501/E601/E701/E801,
No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou, Guangdong, China
广州经济技术开发区科学城彩频路7号之二第十一层02房、01房101、
E201、E301、E401、E501、E601、E701、E801
Tel: +86 208213 9001 Fax: +86 20 82089909 Postcode: 510663





Total Quality. Assured.

TEST REPORT

Tests Conducted (As Requested By The Applicant)



中国认可
国际互认
检测
TESTING
CNAS L0220

Number: GZHT91095043

Watertightness Test For Detection Of Holes For Examination Gloves (EN 455-1:2020, 5)

Results		Requirement			Pass/Fail
Physical Performance	Numbers Of Failure	Physical Performance	AQL	n [Ac Re]	-
No Leakage	0	No Leakage	1.5	200 [7 8]	Pass

Remark: n Means Sample Size, Ac Means Acceptance Number, Re Means Rejection Number.

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch
 深圳天祥质量技术服务有限公司广州分公司
 Room 02, 1-8/F. & Room 01, E101/E201/E301/E401/E501/E601/E701/E801,
 No.7-2, Caipin Road, Guangzhou Science City, GETDD, Guangzhou, Guangdong, China
 广州经济技术开发区科学城彩频路7号之二第十一层 02房、01房 101、
 E201、E301、E401、E501、E601、E701、E801
 Tel: +86 208213 9001 Fax: +86 20 82089909 Postcode: 510663





End Of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.

